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SHANXI TAIGANG STAINLESS STEEL CO.LTD I NSPECT I ON CERT l F I CATE
TR S I A R e o AN PeRh A AR AL A
Customer : Product: Hot rolled stainless steel coil
1 S VAP o W I T e S A SHUIREE: 1DINoA [ R L)l
Purchaser: Condition: 1D/No.1:Salid solution;Pickling:C
b i1 Specification i1+ Grade &7 [7) = Mill'S No ill- 122 Certificate No.
SANS50028-7:2005 1.4404/1.4402 757227-20 1344922846259285
EN10028-7:2007 1.4404/1.4401 ‘& )11 1. Customer Order NoJ #/¢: Ff* % Consignment No.
ASME SA-240M-2015 316L/316 NEW8009204001
%5 Train Wagon No
{1 AU1888
5 CEE b ik Yt i bl
No. Material No. Heat No. Dimensions (mm ) Quantity Weight(f)
1 FAB0602090N00 A2802257 6*1425 1 23.940 191 |
JR~F J 4 M Acceptable Visual And Dimensions: &5 1% OK 4 it Total 1 23.940
JP1 4 C% Si% Mn% P% S% Cr% Ni% Mo% N%
5| Max.
No. Min.
1] H 0023 059 110 0031 0001 1706 1028 214 0.06
D B | T AT ST ARG PR P APKE MARSRAE ImARGEE DiiisREE iR RE THRE i [A) S ke
15 D T] A YS. TS, EL. EL. YS. ¥is. 1.5 EL.  Hardness Hardness 1GC
‘7| P.D. |Rp0.2 Mpa Rp1.0Mpa Rm Mpa A5 % A50% Rp0.2Mpa Rp1.0Mpa RmMpa % HRB HRB
No, Wi W W WIR W 130C 130°C 130°C 130C  HiR HRB
Max.
Min.

1 2 298 339 590 55 56.5 245 285 515 50.5 80.5 80.5 OK

R |C=Cutting edge; H=4%i /% % HrHeat analysis; P=h i 5 H/rProduct analysis; Y.S.=Yield Strength; & i = Normal Temperature (Room
Notes |Temperature); T.S.=Tensile Strength: EL.=Elongation; A5:Lo=5.65SQRT(So); A50:Lo=50mm; 2= [ Transverse;
A AR SR E AR EAS O, 28R R AR B RN i A . Th|sproductlsfordomesncsakf
Declare |in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the re-seller's company stamp. ~
Ciaa :
Remarks

Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition.

s A L ER R AR, 45 A R A AED]. et LG RS T R 2% 4030003 A i
We Hereby Certify That Material Described Herein Has Manufactured And Tested With " )~ Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003 .
JIf %5 #4 2% After-sale Service:800-806-1998, 400-653-1998 £ 17 % A Quality Manager

NS

H WiDate. 2018-6-22  Fifi%Page 1/1
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g SHANXI TAIGANG STAINLESS STEEL CO.LTD I NSPECT l ON CERT I F I CATE
(B U DA I TR TR Sl AN MR A AL
Customer: Product: Hot rolled stainless steel coil
1% 5% H s e ST il j‘{i/U;iII Lt (P A v BEE: 1DINo [ i N il
Purchaser : Condition: 1D/No.1:Solid solution:Pickling:C
{5 1i: Specification i+ Grade 75 7] 5 Mill'S No il 5245 Certificate No
SANS50028-7:2005 1.44041 4402 750925-10 1344922846248148
EN10028-7:2007 1.4404/1.4401 IV 1T ¥ Customer Order No| /¢ ' 5 Consignment No
ASME SA-240M-2015 316L/1316 NEW8009201001
’| 5 Train Wagon No.
i KB6718
e HES i Hoht it
No. Material No. Heat No. Dimensions (mm) Quantity Weight(t)
1 FAB0603940N00 A2802257 1 22.390 I
v
JR <t B 4 M Acceptable Visual And Dimensions: #5 % OK 4 11 Total 1 22.390
|40 C% Si% Mn% P% S% Cr% Ni% Mo%
.
= | Max.
No| Min.
1] H | 0023 059 110 0031 0001 17.06 1028 214
BB RS AE T RGREE Db e ks JulRRRE JRARGREE PUhoRE MHCE TRERE (Al
P 7rmE| vs. Ys. TS EL EL. S 8. TS EL.  Hardness Hardness 1GC
Z| P.D. |Rp0.2Mpa Rp1.0Mpa Rm Mpa A5 % A50% Rp0.2Mpa Rp1.0Mpa Rm Mpa % HRB HRB
No, i i iR i I it | 130°C  130C  HiR HRB
Max.
Min.
] 2 295 329 601 575 575 500 485 83.5 84 OK
P=J% it 73 HrProduct analysis; Y.S.=Yield Strength; # . = Normal Temperature (Room

Notes |Temperature);

B¢ |C=Cutting edge: H=Ki %% %3 HrHeat analysis:
T.S=Tensile Strength;

EL.=Elongation:

A5:L0=5.65SQRT(So0);

A50:Lo=50mm; 2=4f [i1] Transverse;

A= AR E N EAS

L, 2R A ) R S H A Ak 0 1 BB i e A B . This product is for domestic sal

ke
A
in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the re-seller's company stamp.

Declare
&L

Remarks

P A,

O % FIR R AR LS, 45 ALAT & LR AN .
We Hereby Certify That Material Described Herein Has Manufactured And Tested With

=

R

o HE P KRR A5 4030003
" Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003
Jif %% #A 2k After-sale Service:800-806-1998, 400-653-1998

NAN HAI

J3 5 4t 0% A Quality Manager
Th%Page 1/1

Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition.

H {iDate. 2018-6-22
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